TREATMENT GUIDELINES FOR HEALTH STAFF

ORAL PAIN
Authorized health and wellness staff may treat oral pain as follows:

1. If the student quantifies the pain as mild, bearable, or moderate, administer ibuprofen 400 mg po every 6 hours [MDD 1600 mg] or acetaminophen 1000 mg po every 4 hours [MDD 4 g] as needed for pain control.

2. If the pain is quantified as severe or if the doses of ibuprofen 400 mg are ineffective in managing the pain, increase the dosage to ibuprofen 600 mg every 6 hours [MDD 2400 mg].  If pain relief with ibuprofen does not occur in 2 hours, call the center dentist for further disposition.

WHEN TO REFER TO THE CENTER DENTIST

· All students with oral pain
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